¢ METIHBECT

Bug csinoyrsa npo sunpoGysanis /
Type of inspection document

EN 10204-3.1:2004

Hassa kpaiviv rnasku Ta onepauiit 3 nepepobiu: Ykpaina / Name of the country of melting and processing operations: Ukraine
Hassa fignpuemcTBa NaBky Ta nposeaerHn onepalili 3 06pobku: NPUBATHE AKLUIOHEPHE TOBAPUCTBO "KAMET-CTA/D"
Name of the facility of melting and processing operations: PRIVATE JOINT STOCK COMPANY "KAMET-STEEL"

CEPTUOIKAT AKOCTI
QUALITY CERTIFICATE
Ne 3575 or / DATE 23.09.2023

€ 1992 ./ Page 1 of 2 pages

MicuesHaxomsenHaYspaina, 51925 Quinponetportoka o6n.
a.Kam ancske, syn Codopua, 186,
Insnrudikagiinnit wor 05393085 IFH 053830804037,
IBAN UAS33348510000000002600338295 & AT "IYME"
Ten. {0569} 58-91-49. E-mail offine kamet-
steel@metinvestholding.com

Legal address Ukraine 51925 Bnipropetrovsk Oblast,
Kamiansite, Soborna str., 18b.

Identification code 05333085 Tax number 053830804037,
IBAN UAG33348510000000002600339285 JSC "FUIB
Tel (0589} 58-91-43 E-mail office kamat-
steel@metinvastholding.com

BIANasifHIcTh CHCTOMI MEHERAMMEHTY AKOCT BUMOTaM CTamtapTy 1ISO €001.2015 pu BupoSiniTai

Ta peanizauli #aTanypritol NPOAYKUI NRTRERAKEHO OpraHnM 3 cepTidykai TUV AUSTRIA GMBH, Dautschstrate

10, A-1230, Wien, www.tuy.at. Ceprudixas N° 20100223015115 sig 18.08.2023./ The compliance of the Quality Management System with the raguirements ofEN ISO 8001:2015 for praduction and sales of staei

products has bsen confirmed by the certification body TUV AUSTRIA GMBH, Dautschstraie 10, A-1230, Wien. vaww fuv.at. Certificate No. 20100223015115 dated 18.08.2023

3amornnk ! Customer

3asopcpKe samosnenHs Ne /
Production order

Horosip, kourpaxr N2: / Contract

N¢ rpancnoprroro sacofy / RW-car

TOB «METIHBECT-CML» / TOB «METIHBECT-CML»
4501637563 3amosnenws Ne / Order Ne
MK3-1614623/12/21/21/M~494  sig / date 01.12.2021

63379127

228012-8084

Cneyudixkauin N2 / Specification Ne 642

N? nova / Lot

HaimenyBanHa npogayxkyii: /
Description of goods

Kyrukn pisrononuuni 50x50x4

A na mapxy crani / ND for steel
grade

ACTY 2651:2005/70CT 380-2005/DSTU 2651.2005/GOST 380-2005

HTAH sa npogyxuite [ standards and
technical documentation for
products:

ACTY 2251:2018/DSTU 2251:2018

HTL / Standart

ACTY 4484:2005/TOCT 535-2005/DSTU 4484:2005/GOST 535-2005

Maprysanun [ Marking

Knetimo / Hard stamp

Hlapuna it i Kinbgicrs Maca
oy Mapka HRosxuna, e Bara serro,
Ne flapiy £ nonuyi 17 nonmyi 2/ | nomaui/ rosapy wr. /| | YKT 3ER{/ Taric Gpyrro, v/

lnapkateiHeat d) tote erani/ ds:”’ wigth, | /length Do ™| Thickness, | Quantity code T Mass Mass
gra mm mm mm of goods gross
313082 2002 Ct3nc 50 6 000 50 4,0 16 721650 34,872 35212
313083 2004 Cr3nc 50 6 000 50 4.0 4 721850 9,358 8,418
Bewvoro 3a ceprudikatom/in total under the certificate 20 44,330 44,630

éhnna;@)&eeimaking process Kouseprepra/Basic oxygen

20232 FHAEF200%

B3, 2023 2057 55 FIPORepaTh Copmdmrirt 1m0ka0 a a2 EUNHVHSLIC {koncaoe -weno B0A1557049)
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CEPTUGIKAT AKOCTI
QUALITY CERTIFICATE
Ne 3575 ot / DATE 23.09.2023

Macora yacrka xisiunmx il no y isy koswosoi npobu, % (Mass fraction of chemical efements according to melting analysis of a a bucket sampls, %

finaska Ne/ ¢

Min Si ~ P Cr Ni Cu Ti Al As N Mo v Nb B Sn Ceg
Heat

313082 | 0,16 | 048 | 0,14 1 0,006 | 0,011 0,06 | 0,04 | 0,04 000100020002 0,008 0,006 0001 0,001 0 0,003 | 0,26
313083 | 0,17 | 047 | 0,13 | 0,012 0,008 | 0,04 | 0,03 | 0,086 0 0,002 | 0,002 | 0,008 | 0,005 | 0,001 0 0 0,003 | 026
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2002 436 311 38,5 ¥a 136/ 136/ 148/ 173 -20,0 1174123/ 133/ 143
2004 438 311 355 ya. 1307 136/ 136/ 149 -20.0 114/ 117/ 139/ 149

Apoaykuis svpobnena s Ypaini 663 8UKODUCTARNHA POCIACHKOT cuposusu / The product is produced in Ukraine without using russian raw materiats.
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Ha3sa kpaitiv nnasky Ta onepauiin 3 nepepotii: Ykpaina / Name of the country of meiting and processing operations. Ukraine
Hazea nignpremcTes Nasky Ta nposeaerHs onepauii 3 o6pobky: MPUBATHE AKLIOHEPHE TOBAPUCTBO "KAMET-CTANS”
Name of the facility of melting and processing operations: PRIVATE JOINT STOCK COMPANY "KAMET-STEEL"

Ctusl ./Puge 16t pages

CEPTUGIKAT AKOCTI
QUALITY CERTIFICATE
Ne 40833 or / DATE 02.03.2024

METIHBECT

Mictzanaxomrenns.Ypaika, 51925 Ouinponerposcoka ofn,
. Kam aneeke, eyn.CobopHa, 135,
{nexmndikayliten ko5 05383085 IMH 063530804027,
IBAN UAB33348510000000002600339295 » AT “1IYMB"
Ten. (3664} §8-31-43, BE-mail office kamai-
stesl@metinvesthoiding.com

Legai address Ukraine, 51925, Dnipropatrovak Oblast,
Kanianske, Soborna str, 18b.
identification code 05393085 Tax number 053930804037,
IBAN UAB33348510000000002650339295 JSC "FLIB
Tel {0569} 58-91-49 E-mail office kamel-
stesl@metinvestholding.com

Bup csigourea npo sunpobyeannn /  EN 10204:2004, 111 3.1

Type of inspection document

BianosigHicTs CACTEME MeHRIMERTY AKOCTT Bumeram cTangapty ISC 8001:2015 npw supobruiysi Ta peanisaul Maranypriime: ripoaykyil nipT

i TUV AUSTRIA GMBH, Deutschstraie

OpraHom 3 cepTad
10, A-1230. Wien, www.iuv.at. Ceptugixar dR 20100223015115 sl 18.08.2023./ The compliarive of the Quality Management Systam with the requirernents ofEN SO 8C061:2015 for production and sales of sleel
producis has been confirmad by the cerlification body TUY AUSTRIA GMBH, Deutschstralie 10, A-1230, Wisn www.luv.at. Certificate No. 20700223015115 cated 18.08.2023

TOB «METIHBECT-CMLU» / TOB «METIHBECT-CML»
4501688356 3amosnenns N2/ Order N2

3amoruux / Customer
3asopchKe 3amoBaeHHs N2 /
Production order
M3K-1892310/1/23/CtiL-
Ci23/1335

Horosip, koutpaxt N2: / Contract sin/ date 01.12.2023

Ne TpancniopTHoro zacoby / RW-car 61223268
Opepxysay: [ Receiver

SMet

229012-8028

Cneundirauin N2 / Specification N2 81

TOBAPUCTBO 3 OBMEXEHOIO BIGNOBIGANBHICTIO "METIHBECT-CMLL" / LIMITED LIABILITY COMPANY "METINVEST-

Ne nora / Lot

Kpaiua npwaHayensna | Country of
destination

YkpaiHa

HalimenysaHnn nponysuii: /
Description of goods

Kyruxu pisHononuyHi 40x40x3

HA na mapky cvani / ND for steel ACTY 2651:2005/MOCT 380-2005/DSTU 2651:2005/GOST 380-2005
grade

HTLH Ha nponyxuin / standards and
technical documentation for
products:

HYA / Standart

Mapxysauns / Marking

ACTY 2251:2018/DSTU 2251:2018

LCTY 4484:2005/70CT 535-2005/DSTU 4484:2005/GOST 535-2005

Hwpuea il T Kinsxicts Maca
= Mapka Hoswuna, N . . | Bara seTrrn,
Homep naprii/ ) nonuyl 1/ nonnyi 2/ nonmuyi / Toapy wr. / YKT 3L f Taric épyrro, T/
st feiSt e Lot number stat IdStael Width, i Ilt::gth, Width, | Thickness, Quantity code i ":;iss Mass
grate mm m mm mm of goods Qross
420584 1400 Cr3nc 40 6 600 40 3,0 14 721650 30,410 30,480
Beworo za ceprudixavom/in total under the certificate 14 30,410 30,480

Bunnaska/Stesimaking process KonseprepHa/Basic oxygen

20I4ZACAORTATAGRII N 1 72058 32 QL0 7 20154 Mjomsprs copruinoy Mavis K 2t e MetinvesLio (s e QISES | SBE)




CEPTUQIKAT AKOCTI
QUALITY CERTIFICATE
N2 40833 ot / DATE 02.03.2024

€. 2437 c./Page 2 of 2 pages

facosa vacTka ximi is no y y i npoby, % /Mass fraction of ch § ok its according to melting analysis of a a bucket sample, %
NelMnasa Mol o | gy | g s P e | M cu | T Al | As N | Mo | V | Nb | B | Sn | Ceg
nin Heat
1 420554 016 : 046 | 0,12 {0,011 00151 0,07 | 0,03 | 0,05 ¢ 0,003 | 0,002 ;| 0,01 | 0,005 0,002 4] 0 0,004 | 0,26
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Kareropis §
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Foonse

e

ARAT KEMET-CTAN "

BE293085 (s

Prasnas Nerpisas | Konvy

NOPHIRY s artis

T2.05.2004 *72501
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TR BITVIMR T DANYREHTR MOWIS N2 £t DS S 2RIV My

2UZALIOWETLOA635 T 1TZOB4 02 432024 172084 T [RLT

COPTRBMIAT MOS0 KE LA MANAVASRLIS (xagonne wacng 011665 1538}

NETHS
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Mipopyxuis Bupofinexa 8 Yrpaini 623 BUKOPUCTAHEA POCHACHKOT cuposaHy / The product is produced in Ukraine without using russian raw materials.




Dopsa 3 Form 3 26.12.2023-04.30 KowTponep BTK CyxaHosa E.IN. / 42 1634{elena.sukhanova /T=DC33-TSZSTA-23 /A="Oracle Reports Run'} Tier / Sheet | Jlucnis / Sheets |

Ha3Ba nignpueMcTBa NNaBKM Ta NPOBe/ICHHS onepawii 3 06po6Ku: My6nivHe aKLioHepHe TOBapHCTBO
Name of the facIIIty of meltmg and processmg operahons Publlc Joint Stock Company "Integrated Iron and Steel Works "Zaponzhslal

UKRAINE 69008 Zaporlzhzhya 72 PIvdenne Shose Tel.: (+380) 61-218-33-19

Name of the country of meltmg and processmg operatlons Ukralne

"Janopi3bkuii MeTanypriiiHuii Kom6iHat "3anopixcTans”

YkpaiHa 69008 m. Sanoplmm ﬂlB,quHe woce, 72 Ten 061 218 33-19
HasBa kpaiHu nnaeku Ta onepaum 3 nepepoéxw ‘/Kpama

CEPTH®IKAT SIKOCTI / QUALITY CERTIFICATE .No '556532 ein/ date 25.12.2023

Op,epx(ysaq / con3|gnee 3amosnenns KoMm6iHaty Ne / Manufacturer's s works order

®inig TOB "METIHBECT-CMII" y m.Opeca 2023 972000-1536

65031 M. Oneca. Onecska o6:. nop.Hoeomockogckas, 6.23/1 Kontpaxt Ne / Contract

cranuis npusnauenns OJJECA-3ACTABA 1 (On.3AJ1) M3K-1327342/10/20/CMI-C
siz/date 06.10.2020

Buj1 ¢BLIOTUTBA PO BHIIPOOYBAHHS
Type of inspection document
EN 10204/3 1

Barow No / Freight car: 56858368 lBM:{ pantaskmici / Tvpe of packages nauku / packs
KinbKicTb r\Iicub/Number of packages 9
HAIIMLII\ BaHHA Ta KOJI Ton;‘Ip\ /Descnptmn and code of goods HII Ha MIPOAVKILIO: XIMCKIaL / Spcclthdtmn forms and record
97200 IIpokar rapsuekaranuii 3 HeJleroBaHoi KOHCTPYKLIHHOT lfN 10025-2:2019
crani B JIMCTax BN 1005122010
Mapky Bans npoavkuli I AP}NLKATAHI/II/I JIUCT /HOT ROLLED STEEL SHEETS ,,,l,, —
Pe3ynbTatn Bl/ll'lp06yBaHL / Result of trial
T - [ [ | KinbkicTy - -
ok } I'pvna Po3smipu, MM tosapy |C Maca. 1
= T Nennakn | Nomaprii | Mapka Kareropia | viyocri Dimensions, mm Number | o Mass. tons
2 5 HeatNe | BatchNe Grade Category | Groupof | of |p o ]
i | strength | Tosuwmna Hlupuna | JlopkunHa | goods |T| OpYTTO opW‘Io" HeTTO |
il B - e e Thickness | Width | Length | ~ gross2 net
1] | 723623 S235JR+AR 2,00 1250 2500 139 1 i 6. 8"()
2| 723623 T S2[RFAR 20 1250 | 2500 | 121 |1| 5.885
36236019 S235JR+AR i T 200 1000 | 2000 | 190 |1 | 5920
4 623019 S235IRFAR | | [ 200 | 1000 | 2000 192 |1 | 6035
5 623019 S235JR+AR [0 200 | 1000 | 2000 | 189 |1 | 5.625
6l 523611 S235IRTAR v 200 1250 | 2500 1271 ) 6.050
7] 523611 : S235JR+AR | 200 1250 | 2500 137_|1]_ 6520
U 8] 513611 | 25287-1 S235JR+AR 2.00 1250 2500 12311 5.950
9] 513611 | 252872 | S235JR+AR B ) 2.00 1250 2500 | 155 |1 7,610,
~Pazom: 56,41 415

JlaHKME UBOTO CepTHGIKATY HLITBEPDKYETHCA. WO NPOAYKLIA BUIPOOYBaHa I BUINOBLIAC CTAHAAPTAM AKOCTL, IOMHM B YKpaiHi. TEXHIYHAM YMOBaM | HOTOUKEHHM YMOBAM 3aMOBIICHHS KOHTPAKTY
It 1s hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine. specifications and goods may be expofed
[poayvkiia supodiena B Ykpaini 6¢3 BUKopicTanHsa pociiicskoi cuposunn / The product is produced in Ukraine without using russian raw materials
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"S-riouatok envrn/strip start. E-kinens emvru/strip end: L-nosgosxknc/longitudinal: T-nonepenne/Transverse”

CE

1922-CPR-0563

IPIIMITRA:  KOHTPOJIBHA CTPIYKA 3EJIEHA
3AYB.X/A: nnaska 3 inaekcom [IpoayTa apronom Poskuciena Al

JL0CTOBIPHICTH CepTUQIKATY MOXHa NepeBipUTU B peecTpi cepTHdikaTis KoMGiHaTy, Ha caiiTi hitp://metinvest.io wnaxom

npocumMo Bac noBiAoMUTYH Npo Lie Ha enekTPoHHY agpecy otk@zaporizhstal.com

BBE/\eHHA HOMepa cepTudikaty i Wudpy, po3MilleHHoro Ha 3BOPOTHbOMY Goui y rpadi "LTamMn,nianKMc ekcnepta’, a6o WAAXOM
npounTyBaHHA QR-KoAy | nepexoAy no NpAMoMY NOCHNAHHIO Ha CailT. B pasi BUsiBneHHs dakTy Niapo6ky cepTudikaTis

The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by o
entering the certificate number and the cipher placed on the reverse side in the "Stamp,

QR céde and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform .
about this to the email address otk@zaporizhstal.com

expert signature” cell, or by reading the

MIramn. miamie BianoBIIaabHoOT 0codn |
Stamp. signature of the person in charge

CTapwiit KoxTponbmi MaiicTep BTK B M oposeus

4643230273

‘ Hamuit cepTidikaT AKOCTI MINMMCAHHI €/IEKTPOHHIAM LU(POBHM MAMHCOM KOHTpOsepa BTK. [1epeBIipHTH BaNLIHICTD JIOKYMEHTA MOKHA Ha JepykaBHOMY caiTl https://czo gov ua/verify

This quality certificate is signed by the electronic digital signature of the controller of the technical control department. You can check the validity of the document on the state website

https://czo.gov.ua/verify



Ozbeyler Metal|

DATE 22.09.2023
CERTIFICATE NO 206161
CUSTOMER

ORDER NO E8314

DESCRIPTION OF DELIVERY

Size / Quality / Standard

EN 10051 HEAT NO

16 x 1500 x 6000 mm S235JR HR

Steel Sheet

Bundle Numbers

(3) E8314-2-1-1 E8314-2-1-3 B23090025-*-*-
18 x 1500 x 6000 mm S235JR HR

Steel Sheet

Bundle Numbers

(3) E8314-3-1-1 E8314-3-1-2 E8314-3-1-3

PA06120

PA06120

C€

2344

2344-CPR-0015

MILL TEST CERTIFICATE

(EN 10204 - 3.1)

DESCRIPTION OF THE GOODS : Hot Rolled Steel Sheet
EN 10025-2

TEST SPECIFICATION :

MECHANICAL PROPERTIES
YIELD POINT TENSILE POINT Elongation Charpy Impact

(N/mm?) (N/mm?) % A Tests -20
285 410 33
285 410 33

We certify that all steel sheet have been manufactured and tested according to order.

OZBEYLER METAL YAPI MALZEMELERI SANAYi VE TICARET LIMITED SIRKETI

TOTAL QUANTITY :

TOTAL BUNDLE

CHEMICAL PROPERTIES

C Mn Si
% % %

0.09 0.43 0.03

0.09 0.43 0.03

Approved by
Quality Manager

P
%

0.01

0.01

S
%

0.002

0.002

21,9 MT

Cu N
% %

0.2 0.005

0.2 0.005



dopma 3 /Form3  14.03.2024-17:25 KoHTponep BTK Octposepxosa /1.T. / 42 1829(lina.ostroverkhova /T=DC33-TSZSTA-17 /A="Oracle Reports Run") Jluet / Sheet | Jluctis / Sheets |

HasBa nignpuemcTBa nnaBKM Ta NpoBefieHHs onepauii 3 06po6ku: My6niuHe aKuioHepHe TOBapUCTBO " pi3bKuil MeTanypriiHuii KoM6iHaT "3anopixcrans”
Name of the facility of melting and processing operations: Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal"
Ykpaina 69008 m.3anopixoks MNisaeHHe woce,72, Ten.: 061-218-33-19 UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose, Tel.: (+380) 61-218-33-1§
HasBa kpaiku nnaBku Ta onepaLiii 3 nepepobku: Ykpaina Name of the country of melting and processing operations: Ukraine
CEPTU®IKAT SIKOCTI/ QUALITY CERTIFICATE Ne 512456 Bix / date 14.03.2024
Opepxyeay / consignee 3amoBneHHs kom6itaty Ne / Manufacturer’s works order
TOB "METIHBECT-CMII" 2024 972000-0343
62495 m. Kuis Byn.Octpo3bkux KHa3is, 6.8 Kontpakt Ne / Contract
cranuis npusHaueHHss OJECA-3ACTABA 1 (On.3AJ1.) 191158/2/23/1

sig/date 06.02.2023

Buz cBi1oTUTBA PO BUNPOOYBAHHS
Type of inspection document
EN 10204/3.1

Baron Ne / Freight car: 63156434 Buz Bantaxwmicis / Type of packages nauku / packs
Kinbkicts Micus/Number of packages 4

HaiimenvBanHs Ta kox ToBapy / Description and code of goods HJI na npoaykuiro: Ximckiaz / Specification forms and record

97200 [Tpokar rapsyexkaTaHuii TOHKOJIMCTOBHUIT 3 ByTrelLeBol cTai ﬁg¥z %ﬁg?ggg%@gﬁg%&

MapkyBaHHsl nponjful?iq?f;{ﬂoql;}l(}:;il;HBI;IJjTI/II/I(:C‘TTa/P(HOT ROLLED STEEL SHEETS ACTY 8540:2015

Pesysnbratu BunpoOyBans / Result of trial

KinbKiCTH
1 @ ) I'pyna Po3smipu, MM Tosapy |C Maca, T
‘ = 2| Nennasku | Ne maprii Mapka Kateropis | vingocri Dimensions, mm Number | o Mass, tons
S 5| HeatNe Batch Ne Grade Category | Groyp of of |p
- strength | Tosuwuna |Hlupuna| JloBkuHa | goods || OPYTTO |OpYTTOZ| HETTO
Thickness | Width Length gross | gross2 net
1 340043 21198-11 CT3IIC 5 OK360B 3,00 1000 2000 125 |1 6,020 6.005
2 340043 21198-10 CT3IIC 5 OK360B 3,00 1000 2000 118 |1 5,745 5.730
3 340043 21198-13 CT3IC¢ 5 OK360B 3,00 1000 2000 125 |1 5,990 5975
4 340043 21198-2 CT3IIC 3 OK360B 3,00 1000 2000 It |1 5,415 5.400
Pazom: 23,170 23,110

Janumu 1poro cepTudikaTy MIATBEPIKYCTHCA. WO NPOAYKLiA BUIpoOyBaHa i BIAMOBIAAE CTAHAAPTAM AKOCTI, AKOYUM B YKPaiHI, TEXHIYHUM YMOBAM i MOTO/UKEHHM yMOBAM 3aMOBIICHHA KOHTPAKTY.
It is hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine, specifications and goods may be expofed
[poxykuis Bupodnena B Ykpaini 6e3 Bukopuctanus pociiicskoi cuposunn / The product is produced in Ukraine without using russian raw materials.
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"S-nouatok cmyru/strip start; E-kineub emyru/strip end; L-noznosxue/longitudinal; T-nonepeune/Transverse”

Digitally signed by Geru lurie
Date: 2024.04.24 11:48:24 EEST
Reason: MoldSign Signature
Location: Moldova

| TIPUMITKA:

KOHTPOJIbHA CTPIYKA 3EJIEHA

I3AVB.X/A: naaska 3 inaekcom Poskuciena Al

B [locToBipHicTb cepTudikaTy MOXHa NepeBipuTyH B peecTpi cepTudikaTis KoM6iHaTy, Ha caiiTi http://metinvest.io wasxom
BBEAEHHS HoMepa cepTudikaTy i Wudpy, posMileHHoOro Ha 3BopoTHbOMY 6oL y rpacdi "LUTamn,nignuc excnepra’, a6o WASXOM
npounTyBaHHs QR-KoZy i nepexofy no NPAMOMY NOCUNAHHIO Ha CaliT. B pa3i BUABNEHHA haKTy Miapo6Ku cepTudikaTis

The authenticity of the certificate can be checked in the register of the plant's certificates on the site http://metinvest.io by
entering the certificate number and the cipher placed on the reverse side in the "Stamp, expert signature" cell, or by reading the

QR code and go to a direct link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform

npocumo Bac noBifoMUTH NPo Lie Ha enekTpoHHY aapecy otk@zaporizhstal.com

about this to the email address otk@zaporizhstal.com

CTapLi KoKTpORbHWI MacTep BTK B M Toposeus

7049240234

Januit cepTudikaT AKOCTI MANMHCAHUIT €IEKTPOHHIM L(POBHM MIAMHCOM KOHTposiepa BTK. [lepeBIpuTH BaliAHICTb J0KYMEHTA MOKHA Ha JepkaBHoMy caiTi https://czo.gov ua/verify
This quality certificate is signed by the electronic digital signature of the controller of the technical control department. You can check the validity of the document on the state website
https://czo.gov.ualverify
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